
Package leaflet: Information for the user 

 

Dolgit 50 mg/g cream 

Ibuprofen 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 
Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist or nurse 

have told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

You must talk to a doctor if you do not feel better or if you feel worse after 7 days. 

 

What is in this leaflet 
1. What Dolgit cream is and what it is used for 

2. What you need to know before you use Dolgit cream 

3. How to use Dolgit cream 

4. Possible side effects 

5. How to store Dolgit cream 

6. Contents of the pack and other information 

 

 

1. What Dolgit cream is and what it is used for 

 

Ibuprofen is a substance with analgesic, fever-reducing and anti-inflammatory activity. Its effect is 

based on reversible inhibition of prostaglandins. Ibuprofen relieves the symptoms of inflammation by 

reducing the formation of inflammatory reagents in certain cell types (granulocytes, basophils and 

mast cells). Dolgit cream is intended for topical administration. 
 

Dolgit cream is used for local pain relief in case of painful and inflammatory conditions of soft tissues. 

 

You must talk to a doctor if you do not feel better or if you feel worse after 7 days. 

 

 

2. What you need to know before you use Dolgit cream 

 

Do not use Dolgit cream: 
- if you are allergic to ibuprofen or any of the other ingredients of this medicine (listed in section 

6);  

- if you are hypersensitive to any other anti-inflammatory agents (NSAIDs) that have previously 

induced in you asthmatic episodes, urticaria, or rhinitis (“runny nose”); 

- if you are heavily pregnant (especially last trimester); 

- if you are under 14 years of age; 

- on damaged skin (open wounds or skin diseases), and on mucous membranes and eyes. 

 

Warnings and precautions 
Talk to your doctor, pharmacist or nurse before using Dolgit cream 

- if you have kidney problems. NSAID (including ibuprofen) treatment is sometimes associated 

with developing renal function impairment; 

- if you have gastric (peptic) ulcer disease; 

- if you are hypersensitive. In highly sensitive persons ibuprofen may trigger a bronchial allergic 

reaction. 



Although the systemic absorption of topically administered ibuprofen is poorer compared to oral 

administration, these complications may still occur. 

 

Other medicines and Dolgit cream 
Tell your doctor or pharmacist, if you are taking, have recently taken or might take any other 

medicines,. 

No interactions between Dolgit cream and other medicines are known, if used externally. It is not 

recommended to administer other topical medications concomitantly on the same region of the skin. 

 

Pregnancy and breast-feeding 
If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

Pregnancy. 

Although no harmful effects on the foetus have been observed in animal studies so far, it is not 

advisable to use Dolgit cream during pregnancy. In rare cases it may postpone the childbirth, as well 

as prolong labour. During the first and second trimester of pregnancy, Dolgit cream can only be used 

short-term and only for justified indications.  

 

Dolgit cream should not be used during the last trimester of pregnancy for it may affect the labour 

and/or induce the risk of haemorrhage.  
 

Breast-feeding. 

Ibuprofen is excreted into breast milk in very small quantities and its concentration there stays low, 

therefore it is very unlikely to harm the suckling infant. 

 

However, Dolgit cream should not be used during lactation for a longer period of time. The cream 

should be used short-term and only for justified indications.  

 

Driving and using machines: 

Dolgit cream has no effect on the ability to drive or use machines. 

 

This medicine contains 50 mg of propylene glycol per gram. Propylene glycol may cause skin 

irritation. 

 

This medicine contains sodium ethyl paraben, which may cause allergic reactions (including delayed 

type). 

 

This medicine contains fragrances that contain benzyl alcohol, benzyl benzoate, citral, citronellol, 

coumarin, eugenol, farnesol, geraniol, limonene/d-limonene, linalool, which may cause allergic 

reactions. 

 

 

3. How to use Dolgit cream 
 

Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist or nurse 

have told you. Check with your doctor, pharmacist or nurse if you are not sure. 

 

Use the tip of the cap to open the medicine tube. 

 

The recommended dose is:  

A cream strip of 3...10 cm (corresponds to 80...200 mg of ibuprofen) is applied to the affected area and 

gently rubbed into the skin, usually 3 to 4 times daily.  



You can increase the absorption into the tissues by applying iontophoresis. Apply Doglit cream under 

the cathode (negative pole). The amperage should be 0.1…0.5 mA/5 cm2 electrode surface area and 

the duration of the treatment approximately 15 minutes.  

Absorption into the tissues can also be increased by using airtight bandages. 

 

If you feel that the effect of the Dolgit cream is too strong or too weak, talk to your doctor or 

pharmacist. 

 

If you use more Dolgit cream than you should 

It is improbable to over-administer Dolgit cream topically. Long-term administration in large 

quantities may induce increased systemic absorption in sensitive persons and cause local skin 

reactions, e.g. erythema or eczema. In such cases the treatment should be discontinued.  

 

If a child has accidentally swallowed a large amount of the cream, it may lead to nausea and vomiting, 

respiratory pause and blue skin (cyanosis).  

The treatment for poisoning is symptomatic. In case of oral overdose, induce vomiting. There is no 

specific antidote available for ibuprofen. 
 

If you forget to use Dolgit cream 
Do not apply a double dose to make up for a forgotten dose. 

 

 

4. Possible side effects 
 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

Adverse reactions are listed by MedDRA frequency classification: 

Very common:  In more than 1 in 10 patients treated 

Common:  Less than 1 in 10 but more than 1 in 100 patients treated 

Uncommon:  Less than 1 in 100 but more than 1 in 1,000 patients treated 

Rare:   Less than 1 in 1,000 but more than 1 in 10,000 patients treated 

Very rare:  Less than 1 in 10,000 patients treated 

Unknown:  Cannot be estimated from the available data 

 

The following side effects may occur: 

Common: skin reactions such as erythema, pruritus, skin rash, exanthema with pustules and urticaria 

(hives). 

 

Uncommon: hypersensitivity reactions such as local allergic reactions (contact dermatitis). 

 

Very rare: Bronchospastic reactions. 

 

Unknown: The skin becomes sensitive to light. 

 

Reporting of side effects 
If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible side 

effects not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee By 

reporting side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Dolgit cream 
 

Keep this medicine out of the sight and reach of children. 

Do not store above 25 °C. 

The cream will expire after 12 weeks since the first opening of the tube. 



Do not use this medicine after the expiry date which is stated on the carton. The expiry date refers to 

the last day of that month. 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help to protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Dolgit cream contains 

- The active substance is ibuprofen. 1 g of cream contains 50 mg of ibuprofen. 

- The other excipients are: sodium methyl paraben (E 219), saturated medium chain triglycerides, 

glycerol monostearate (E 471), macrogol stearate 1500, macrogol stearate 5000, propylene glycol 

(E 1520), xanthan gum (ketrol F, E 415), water, lavender oil, neroli oil. 

 

What Dolgit cream looks like and contents of the pack 

White to creamy soft cream.  

Package contains 50 g or 100 g of cream. 

 

Marketing Authorisation Holder and Manufacturer 

Dolorgiet GmbH & Co. KG 

Otto-von-Guericke-Strasse 1 

53757 Sankt Augustin 
Germany 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

OÜ Retlando 

Aisa 8 

80017 Pärnu 

 

This leaflet was last revised in March 2021. 


